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C6.60-BHE - C6.60 Hi-Tip (Gasoline)

C6.60 Hi-Tip (Gasoline)

“CORMIDI
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Tav. 7

Tav. 13

CRD.06.000.2



Pos. Description

Tav. 1 Dashboard-frame

Tav. 2 Undercarriage

Tav. 3 Dashboard

Tav. 4 Engine Hood

Tav. 5 Engine / Pump Group

Tav. 5 Engine/ Pump Group

Tav. 6 Transmission

Tav. 6 Transmission

Tav. 7 Wheels and Rollers

Tav. 8 Stacke-Body Hi-Tip

Tav. 10 Brake and Accelerator
Tav. 10 Brake and Accelerator
Tav. 10 Brake and Accelerator
Tav. 11 Impianto Idraulico

Tav. 12 Hydraulic System (Services)
Tav. 14 Hydraulic System (Tank)
Tav. 15 Electric System (Gasoline)
Tav. 15 Electric System (Gasoline)
Tav. 15 Electric System (Gasoline)

“CORMIDI cssosHe - Cosori-Tip (Gasoling o
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Validity: from 11/03/2015

CRD.06.021.4




Purch. Pos.

:
© 0 N o 0 b W N

W E @ ®§
e~ i <
a » W N B O

w 16a
w 16b
- 16¢
w 17
W 18
W 19
® 20
w 20a
w 2la
- 21b
w 22
® 23

Code
C3030.40.03
C3030.40.01
C3000.27.00
C3000.27.04
C2023
C2003
C3000.27.05
C2073
C2092
C3000.27.01
C2075
C2064
C3010.04.02
C3070.10.02
C1052.00.03
C1184
C3030.19.02
C3030.19.03
C3030.19.04
C2001
C2085
C3030.41.00
C3030.41.02
C3030.41.01
C3000.25.00
C3000.25.01
C1047
C3000.19.10
C3000.17.14

Quty

O P O N RFP NN R P B R

[
[N

P R N R R P P R NMNDMNDMNNRN®R R

Description
Dashboard-Frame Rl - AC
Dashboard-Frame Hi-Tip
Foot-Plate

Footboard blocker
Self-locking nut

Flat washer

Footboard support

Hex Head Cap Screw
Flange nut

Footboard support

Flange Hex Head Cap Screw
Flange Hex Head Cap Screw
Pre-filter cap

Battery cover

Knob

Anti-vibration mount
Anti-Vibration support
Anti-Vibration support
Anti-Vibration support

Flat washer

Self-locking nut thin
Safety device body dumper
Safety device body dumper
Safety device arm

Cover

Carterino AC

Grease nipple

Foot-Plate Kit

Cover (L)

C6.60 Hi-Tip (Gasoline)

‘t o RM I n I CRD.06.921.4 - Dashboar d-frame

Validity: from 11/03/2015

Specifications
S60
S60

M12
212

L
M12x30
M8

R

M8 x 20
M6x20

M6x25
@40 h20 M8
RI

AC

HI

78

M8

60 hi-tip
60 RI

60 hi-tip
S60

S60

M6

S60

Notes
Valido per versioni RI

Valido per versioni Hi-Tip

Replacement time: Oh 05m

Valido per versioni Hi-Tip
Valido per versioni Hi-Tip
Valido per versioni RI

01/06/2018
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Validity: from 11/03/2015

CRD.06.021.4




Purch. Pos.

= 25
< 26
w 27
w 28
|- 29
w 30
W 31
W 32
|- 33
w 34
® 35

Code
C3000.17.15
C2091.01.00
C0190.12.03
C2000.01.01
C2030.01.00
C3000.17.12
C3000.17.13
C2052.03.00
C3030.26.00
C2019
C2047

Qty

N AN AP R O AN BNDN PR

Description

Cover (R)

Flange Hex Head Cap Screw
Flat Head Socket Cap Screw
Flat washer

Flange nut

Cover (L)

Cover (R)

Flange Hex Head Cap Screw
Stopper

Flange nut

Hexagon Socket Head Cap Screw

C6.60 Hi-Tip (Gasoline)

“WORMIDI cro.06.9214- Dashboard-frame

Validity: from 11/03/2015

Specifications

M8x16
M6x20
a6x24
M6

M10x35

M10
M6x16

Notes

01/06/2018
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01/06/2018

C6.60 Hi-Tip (Gasoline)
CRD.06.902.1 - Un

Validity: from 01/01/2015

CRD.06.002.1



Purch. Pos. Code
C3040.02.02
C3000.26.00
C2050.00.01
C2012.00.10
C2030.01.00
C2087
C2064
C3040.04.02
C2002
C2022
C7081.03.02
C2054.01.00
C2052.01.00
C0280.00.04

|
© © N O U A W N P

" NN
" &R ESB

1 o RM I DI CRD.06.902.1 - Undercarriage

12

N

A A A D OO O N

Description

Frame

Rear Protection

Hex Head Cap Screw
Spacer washer

Flange nut

Flange Hex Head Cap Screw
Flange Hex Head Cap Screw
Slide

Flat washer

Self-locking nut

Cover

Hex Head Cap Screw

Hex Head Cap Screw
Shackle

C6.60 Hi-Tip (Gasoline)

Validity: from 01/01/2015

Specifications
S60

M10x16
@10

M6
M6x16
M6x20

@10
M10

M10x110
M10x70
7/16"

Notes

01/06/2018
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CRD.06.903.0 - Dashboard

C6.60 Hi-Tip (Gasoline)

“CORMIDI

CRD.06.003.0




Purch. Pos. Code

w 1 C3060.03.02
- 1 C3060.03.03
W 1 C3060.03.04
- 2 C3090.14.00
w 2a C3090.14.01
- 3 C3090.14.10
®w 3a C3090.14.11
®w 4 C1094.50.01
- 5 C2064

W 6 C2063.11.02
® 7 C2000

w 8 C1092.13.06
® 8a C1092.13.16
®w 9 C0060.02.00

“CORMIDI

Quty

Lo I R S S N = T

e
= o o

Description

Plastic protection

Plastic protection

Plastic protection

Dashboard Sticker
Dashboard Sticker
Dashboard Stickers Kit
Dashboard Stickers Kit
Safety Stickers

Flange Hex Head Cap Screw
Hexagon Socket Button Head Cap Screw
Flat washer

Handle

Handle with protection

Documents holder

C6.60 Hi-Tip (Gasoline)
CRD.06.903.0 - Dashboard

Specifications
S60

S60 HiTip
S60 HIAC

Hi-Tip

Hi-Tip
S60
M6x20
M6x20
76
S60
S60
55

Notes

Valido per versioni RI
Valido per versioni Hi-Tip
Valido per versioni RI

Valido per versioni Hi-Tip

01/06/2018
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WLORMIDI crp.06924.0-Engine Hood
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CRD.06.024.0




Purch. Pos. Code
|~ 1 C3060.00.01
- la C3060.01.00
W 2 C3060.02.00
w 3 C2021
| 4 C2001
® 5 C3060.08.06
| 6 C2000
| 7 C2063.11.02
® 8 C3060.05.00
®w 9 C3060.08.10
| 9 C3060.08.11
| 10 C1094.20.10
® 11 C2087
® 12 C3000.29.01
| 13 C3000.28.10
=4 14 C3000.28.02
[ 15 C3000.29.02
| 16 C2030.01.00
=4 17 C3010.12.05
® 18 C3000.29.03
® 19 C2063.11.04
|~ 20 C1199
® 21 C3060.08.20
® 22 C0191.01.53
23 C3000.29.04

“CORMIDI

Quty

S ST N NS

N [y
NRr r r PP PP PPRB

B O R, N R R R

Description

Engine-hood

Engine-hood cpt Kit
Insulation Kit

Self-locking nut

Flat washer

Hinge

Flat washer

Hexagon Socket Button Head Cap Screw
Hood Frame

Sedled Lever Latch

Spare Key

Sticker

Flange Hex Head Cap Screw
Mesh L

Mesh Frame

Mesh Frame

Mesh R

Flange nut

Mesh Frame

Upper mesh

Hexagon Socket Button Head Cap Screw
Cable holdfast

Hood Safety Cable

Cage nut

Retina superiore dx

C6.60 Hi-Tip (Gasoline)
CRD.06.924.0 - Engine Hood

Specifications
S60

S60

S60

M8

a8

76
M6x20
S60
Locking

spare

M6x16
S60
S60b
S60
S60
M6

S60

M6x35

M6-3,5
S60

Notes

01/06/2018
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“WLORMIDI crp.069250- Engine/ Pump Group on0u20t8

Validity: to 03/10/2016

021.06.025.0



Purch. Pos.

® 13
® 15
w 16
w 17
w 18
w 19
® 20
® 21
- 22
W 23
w 24
® 25
w 26

Code
C1109.00.10
C2082
C2046
C2030.01.00
C1092.16.04
C1254.00.03
C2001
C2088.01.00
C2021
C2015.01.00
C1119
C3120.04.00
C2000
C2015.02.00
C1118.10.00
C3000.09.06
C2064
C3210.26.05

Quty

5N

P © P P A DN BFP DNANDNDOOR PR

Description

Engine Honda GX270

Hex Head Cap Screw

Hex Head Cap Screw

Flange nut

Protection

Bell Housing

Flat washer

Hexagon Socket Head Cap Screw
Self-locking nut

Flange Hex Head Cap Screw
Anti-Vibration mount

Hydraulic Pump

Flat washer

Hexagon Socket Head Cap Screw
Braided copper ground

Motor Support

Flange Hex Head Cap Screw
Muffler Insulation Cover

C6.60 Hi-Tip (Gasoline)

“WLORMID) crp.06.9250- Engine/ Pump Group

Validity: to 03/10/2016

Specifications
Electric Start
M8x35

UNF 5/16x1-1/4
M6

78

M8x25

M8

M8x40
@46 h22 68
31

76

M6x25

M6x20
Honda GX270

Notes

Replacement time: 1h 30m

Replacement time: Oh 15m
Replacement time: 1h 00m

01/06/2018
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“WLORMIDI crp.06925.1- Engine/ Pump Group oT0u20t8

Validity: from 04/10/2016
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Purch. Pos. Code

= 1 C1109.00.10
® 2 C2082

W 3 C0190.22.02
W 4 C0189.01.02
< 5) C0191.01.52
w 6 C2030.01.00
® 15 C1254.00.03
w 16 C2001

w 17 C2088.01.00
®w 18 C2021

w 19 C2015.01.00
® 20 C1119

- 21 C3120.04.00
W 22 C2000

w 23 C2015.02.00
® 24 C1118.10.00
W 25 C3000.09.06
w 26 C2064

- 27 C3000.28.11
W 27a C3000.28.61
®w 28 C3000.28.12
® 28a C3000.28.62

Quty

I > T U=

[N
[N

P P P P O FP P MNP MAMDMNDNDN PR

Description

Engine Honda GX270

Hex Head Cap Screw

Hex Head Cap Screw
Hexagonal blind rivet nut
Cage nut

Flange nut

Bell Housing

Flat washer

Hexagon Socket Head Cap Screw
Self-locking nut

Flange Hex Head Cap Screw
Anti-Vibration mount
Hydraulic Pump

Flat washer

Hexagon Socket Head Cap Screw
Braided copper ground
Motor Support

Flange Hex Head Cap Screw
Muffler Cover

Muffler Insulation Cover
Cover Cap

Cap Insulation Cover

C6.60 Hi-Tip (Gasoline)

‘t °RMIDI CRD.06.925.1 - Engine/ Pump Group

Validity: from 04/10/2016

Specifications
Electric Start
M8x35
M6x16

M6

M6-2,5

M6

a8

M8x25

M8

M8x40
@46 h22 68
31

76

M6x25

M6x20
S60b
S60b
S60b
S60b

Notes

Replacement time: 1h 30m

Replacement time: Oh 15m
Replacement time: 1h 00m

01/06/2018
Page19/54



C6.60 Hi-Tip (Gasoline) Page20/54

WORMIDI crD.06906.0- Transmission orouoots

Validity: to 30/06/2015
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Purch. Pos. Code Q.ty  Description Specifications Notes

|~ 1 C1074.00.14 2 Travel Maotor C6.60

- 1CKG C1074.00.04.KG 2 Engine Gaskets Kit

w 2 C2023 8 Self-locking nut M12

® 3 C2003 12 Flat washer @12

W 4 C1023 1 Parallel Key 10x8x20

- 5 C2060 4 Hexagon Socket Head Cap Screw M12x45

[~ 6 C3040.10.00 1 Drive Sprocket hub S60

w 7 C3040.09.00 1 Drive Sprocket S60 Replacement time: Oh 30m
- 8 C2038 5 Flange Hex Head Cap Screw M10x30

w 9 C3040.11.00 2 Rubber Track 180x60x47 Replacement time: Oh 15m
| 10 C2012.00.02 2 Washer M8x48x8

w 11 C2088 2 Flange Hex Head Cap Screw M8x25

C6.60 Hi-Tip (Gasoline)

"‘ o R M | D l CRD.06.906.0 - Transmission ‘;“;;’2’;21/854

Validity: to 30/06/2015
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WORMIDI crp.06906.1- Transmission oroumots

Validity: from 01/07/2015
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Purch. Pos. Code Q.ty  Description Specifications Notes

w 1 C1074.00.16 2 Travel Motor C6.60 Replacing Time: 2h 30m
- 1CKG C1074.00.06.KG 2 Engine Gaskets Kit C6.50/ C6.60

w 2 C2023 8 Self-locking nut M12

® 3 C2003 12 Flat washer @12

W 4 C1023 1 Parallel Key 10x8x20

® 5 C2060 4 Hexagon Socket Head Cap Screw M12x45

w 6 C3040.10.00 1 Drive Sprocket hub S60

w 7 C3040.09.00 1 Drive Sprocket S60 Replacement time: Oh 30m
- 8 C2038 5 Flange Hex Head Cap Screw M10x30

w 9 C3040.11.00 2 Rubber Track 180x60x47 Replacement time: Oh 15m
& 10 C2012.00.02 2 Washer M8x48x8

w 11 C2088 2 Flange Hex Head Cap Screw M8x25

C6.60 Hi-Tip (Gasoline)

"‘oR MIDI CRD.06.906.1 - Transmission ‘;“;;’2’;21/854

Validity: from 01/07/2015
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“LORMIDJ crp.06907.2- Whedsand Rollers oTo0u2018

Validity: from 01/01/2015

PN FA N & VY -
. NN AN SN - \ C [ane CRD.06.007.2



Purch. Pos. Code

= la C1036.05.03
w 1 C1036.01.00
W 2 C1068
® 3 C1035.00.02
® 4 C1304.01.12
w 5 C1304.01.11
®w 6 C1304.01.02
w 7 Cc2027
® 8 C1135
®w 9 C2025
® 10 C2004
< 11 C1036
= 12 C1046
W 13 C2071.00.02
w 14 C1047
< 15 C3040.05.00
W 16 C1036.03.00
= 17 C1035.03.04
< 18 C2071.00.01

(e}

A 00 NN

Description

Mudguard Wash
Mudguard Wash

Ball Bearing

Tensioning Wheel

Nut for tensioner
Tensioner

Tensioning Wheel Support
Set Screw

Axle Shaft

Self-locking nut fine thread
Flat washer

Roller

Spacer

Pin w/greaser

Grease nipple

Operating lever

Spacer

Spacer

Pin w/greaser

C6.60 Hi-Tip (Gasoline)

“WLORMIDIJ crp.06.907.2- Wheelsand Rollers

Validity: from 01/01/2015

Specifications
65

M8x20
@20
M20
@20 ZN

M20x180
M6

h=8
M20x160

Notes

Replacement time: 1h 00m

01/06/2018
Page25/54



Page 26 / 54

01/06/2018

CRD.06.909.0 - Stacke-Body Hi-Tip

C6.60 Hi-Tip (Gasoline)

“CORMIDI

CRD.06.009.0




Purch. Pos. Code

w la C3030.17.00
w 1b C3030.17.03
W 2 C2040.01.00
® 3 C3030.25.02
< 4 C2085

w 5 C3091.01.00
®w 6 C3030.04.05
= 7 C2025.00.01
< 8 C2004

®w 9 C3030.03.07
w 10 C3030.07.04
< 11 C2091

= 12 C3030.27.04
w 13 C2041

w 14 C2020

< 15 C1047

W 16 C3030.05.05
= 17 C2003

< 18 C2049

w 19 C3030.28.00
W 20 C2073.01.00
< 21 C2050.01.00
= 22 C3030.21.00
W 23 C3030.02.04
= 24 C2028.01.00
® 25 C2003.01.00
w 26 C3030.22.01
W 27 C3030.20.03
< 28 C3030.06.04

“CORMIDI

Quty

P NN B DN P A DNDMNDNDNBADNMNE ODNMNDNDPRERE O P P WO®PRSN P P P P

Description

Skip

Skip

Flat Head Socket Cap Screw
Gudgeon-Pin
Self-locking nut thin
Stickers Kit
Gudgeon-Pin
Self-locking nut fine thread
Flat washer
ArmHiTip
Gudgeon-Pin

Hex Head Cap Screw
Gudgeon-Pin

Hex Head Cap Screw
Self-locking nut
Grease nipple
Connecting Rod

Flat washer

Hex Head Cap Screw
Piston Pin Bushing
Hex Head Cap Screw
Hex Head Cap Screw
Connection

Short Gudgeon-Pin
Hex Head Cap Screw
Flat washer
Connection
Connecting Rod
Connecting Rod Set

C6.60 Hi-Tip (Gasoline)
CRD.06.909.0 - Stacke-Body Hi-Tip

Specifications
Hi-Tip 6.60
6.60 HIAC
M8x15

M8
6.6

M20
@20 ZN
S60

M8x16

M6x40
M6

M6
S60
@12
M8x20

M12x25

M10x25

M14x30
@14 ZN

Notes

Replacement time: 1h 00m

Replacement time: Oh 30m

Replacement time: 1h 00m

01/06/2018
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CRD.06.909.0 - Stacke-Body Hi-Tip

C6.60 Hi-Tip (Gasoline)

“CORMIDI

CRD.06.009.0




Purch. Pos. Code Q.ty  Description Specifications Notes
w 29 C2004.00.01 2 Spacer washer D20x58x8

*o R Ml n I éﬁéoglgggﬁggolge) Stacke-Body Hi-Tip (;];;):/281/854



C6.60 Hi-Tip (Gasoline)
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Validity: to 17/02/2014
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Purch. Pos.

b
© ® N o o~ W N P

E
=
o

® 10a
- 11
® 12
w 13
= 14
® 15
w 16
w 17
- 18
w 19
w 20
= 21
® 22
w 23

Code
C1259.01.00
C3040.12.01
C3040.12.02
C1198
C1221
C2030
C3040.13.04
C3040.13.02
C3040.13.08
C3040.13.06
C3040.12.00
C3040.07.01
C3040.07.00
C3060.04.00
C2041.01.00
C3060.06.00
C1016.01.00
C2064
C2030.01.00
C1015.00.01
C2092
C2075
C2015
C2000
C2020

Quty

P RPN W W R BNR R R R RERRERRERENNNNNNOWERR R

Description

Command lever

Cable Hose

Wire

Cable Hose Terminal
Adjusting Screw

Nut

Gasket

Protection cup

Seeger Ring

Spring

Brake command kit

Long bolt of brake

Short bolt of brake

Bracket

Flange Hex Head Cap Screw
Brake support

Throttle cable w/wire
Flange Hex Head Cap Screw
Flange nut

Accelerator Lever

Flange nut

Flange Hex Head Cap Screw
Pin TSPEI Zn

Flat washer

Self-locking nut

C6.60 Hi-Tip (Gasoline)

‘t ° RM I D I CRD.06.910.0 - Brake and Accelerator

Validity: to 17/02/2014

Specifications

M6
GHK @20-28

@14x1 est DIN471

S60
M6x40
S60

M6x20
M6

M8
M8 x 20
M6x25
76

M6

Notes

Replacement time: Oh 30m

Replacement time: Oh 30m

01/06/2018
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C6.60 Hi-Tip (Gasoline)

“WLORMIDJ crp.06910.1- Brakeand Accelerator

Validity: from 18/02/2014 to 12/09/2016
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CRD.06.010.1
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Purch. Pos.

§
© ® N o U A W N P

E
=
o

® 10a
® 11
- 12
®w 13
w 14
® 15
W 16
w 17
- 18
W 19
®w 20
® 21
w 22

Code
C1259.01.00
C3040.12.01
C3040.12.02
C1198
C1221
C2030
C3040.13.04
C3040.13.02
C3040.13.08
C3040.13.06
C3040.12.00
C3040.07.01
C3040.07.00
C3060.04.00
C2041.01.00
C3060.06.00
C3010.20.03
C2064
C2030.01.00
C2020
C2092
C2075
C2015
C2000

Quty

P N W WL, AN P R P P P P P NMNDNDDNDDNDNDNDDNDN®WPRPR P PR

Description

Command lever

Cable Hose

Wire

Cable Hose Terminal
Adjusting Screw

Nut

Gasket

Protection cup

Seeger Ring

Spring

Brake command kit

Long bolt of brake

Short bolt of brake

Bracket

Flange Hex Head Cap Screw
Brake support

Throttle Cable CPT

Flange Hex Head Cap Screw
Flange nut

Self-locking nut

Flange nut

Flange Hex Head Cap Screw
Pin TSPEI Zn

Flat washer

C6.60 Hi-Tip (Gasoline)

‘t ° RM I D I CRD.06.910.1 - Brake and Accelerator

Validity: from 18/02/2014 to 12/09/2016

Specifications

M6
GHK @20-28

@14x1 est DIN471

S60
M6x40
S60

M6x20
M6

M6

M8

M8 x 20
M6x25
76

Notes

Replacement time: Oh 30m

01/06/2018
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C6.60 Hi-Tip (Gasoline)

“WLORMIDJ crp.06910.2- Brakeand Accelerator

Validity: from 18/02/2014

1 —
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-~
“

AL

10a

CRD.06.010.2
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Purch. Pos.

§
© ® N o U A W N P

E
=
o

® 10a
® 11
- 12
®w 13
w 14
® 15
W 16
w 17
- 18
W 19
®w 20
® 21
w 22
W 23

Code
C1259.01.00
C3040.12.01
C3040.12.02
C1198
C1221
C2030
C3040.13.04
C3040.13.02
C3040.13.08
C3040.13.06
C3040.12.00
C3040.07.11
C3040.07.00
C3060.04.00
C2041.01.00
C3060.06.00
C3010.20.03
C2064
C2030.01.00
C2020
C2092
C2075
C2015
C2000
C1207.02.01

Quty

P P N W W, MNP P R P P P P DNDNDDNDDNDDNDDND®WER PP

Description

Command lever

Cable Hose

Wire

Cable Hose Terminal
Adjusting Screw

Nut

Gasket

Protection cup

Seeger Ring

Spring

Brake command kit
Catenaccio lungo

Short bolt of brake

Bracket

Flange Hex Head Cap Screw
Brake support

Throttle Cable CPT

Flange Hex Head Cap Screw
Flange nut

Self-locking nut

Flange nut

Flange Hex Head Cap Screw
Pin TSPEI Zn

Flat washer

Barrel Nipple

C6.60 Hi-Tip (Gasoline)

‘t ° RM I D I CRD.06.910.2 - Brake and Accelerator

Validity: from 18/02/2014

Specifications

M6
GHK @20-28

@14x1 est DIN471

S60
M6x40
S60

M6x20
M6

M6

M8

M8 x 20
M6x25
76

Notes

Replacement time: Oh 30m

01/06/2018
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“WLORMIDI crp.069310- Impianto Idraulico JSpassh

CRD.06.031.0




Purch. Pos. Code

w 1 C3020.13.04
w 2 C0020.07.03
w 3 C0020.05.03
® 4 C3020.06.01
< 5) C3020.10.01
® 6 C0020.01.03
®w 7 C3020.10.02
w 8 C0020.06.06
w 9 C0020.01.06
W 10 C1127.39.04
w 11 C1126.10.00
< 12 C1130.09.00
= 13 C3020.07.01
W 14 C3020.10.03
w 15 C0020.06.04
< 16 C0020.07.04
W 17 C0020.01.03

“CORMIDI

B RN R P R R NR R RN R R

Description
Rediator

Banjo bolt
Copper Gasket
Hydraulic Tube
Hydraulic Tube
Nipple
Hydraulic Tube
Bonded Seal
Nipple

Clamp
Connection
Rubber hose
Hydraulic Tube
Hydraulic Tube
Bonded Seal
Banjo bolt
Nipple

C6.60 Hi-Tip (Gasoline)
CRD.06.931.0 - Impianto Idraulico

Specifications
3/8"

3/8"

3/8"

Eye 3/8" - FO° 1/2"
Eye 3/8" - F90° 3/8
3/8' MM

F45° 3/8 - Eye 3/8"
3/4"

3/4" MM

@20-32

Fo0° 3/4"

218-26

F90° 3/8" - Eye 3/8"

Eye 3/8" - Eye 3/8"
2"

2"

3/8" MM

Notes

Replacement time: 1h 00m

Replacement time: Oh 30m

01/06/2018
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CRD.06.913.0 - Hydraulic System (Services)

C6.60 Hi-Tip (Gasoline)

“CORMIDI

o,

S
I

CRD.06.013.0



Purch. Pos. Code

w 1 C1468.01.04
=4 2 C1468.01.03
w 3 C2091

® 4 C0020.06.02
=4 5) C0020.01.02
=4 6 C1400.01.00
® 7 C0020.07.03
w 8 C1155.00.04
=4 9 C1468.01.09
W 10 C1468.01.07
w 11 C0020.49.04
=4 12 C0020.01.03
=4 13 C1232

W 14 C3220.02.00
=4 15 C2031

=4 16 C2001

W 17 C3060.04.01
- 18 C1120.00.02
=4 19 C1189.06.07
W 20 C1053.10.02
|54 21 C1053

=4 22 C1189.06.06
=4 23 C1189.06.04
W 24 C1189.06.02
w 25 C3020.02.03
w CKG C3020.02.03.KG
W 25 C3020.02.13
- 26 C3020.01.05

w CKG C3020.01.05.KG

“CORMIDI

Quty

A 0O N OO 00 F B

=
(e2}

P P P R PP R PFP PFP ®ONNOGONDNO R DNDNDNPR PR

Description
Hydraulic Tube
Hydraulic Tube
Hex Head Cap Screw
Bonded Seal
Nipple

Pipe Clamp

Banjo bolt

Bonded Seal
Hydraulic Tube
Hydraulic Tube
Connection

Nipple

Reduction

5 Lever Distributor
Nut

Flat washer
Bracket

Rubber Bellow
Lever

Knob

Knob

Lever

Lever

Lever

Hydraulic Cylinder
Gaskets Kit
Hydraulic Cylinder
Hydraulic Cylinder Hi-Tip
Gaskets Kit

C6.60 Hi-Tip (Gasoline)
CRD.06.913.0 - Hydraulic System (Services)

Specifications
Fo0° 1/8" - 1/4"
Fo0° 1/8" - 1/4"
M8x16

e

v4' MM

3/8"

3/8"

Fo0° 3/8" - 3/8"
Fo0° 3/8" - 3/8"
Eye 1/2" - G3/8"
3/8' MM

3/8" - 1/8"
Hi-Tip

M8

78

S60

@10

170 mm @10
710

160 mm @10
140 mm @10
120 mm @10
S60

S60 DHEAC-ACBHE
S60 w/block

Notes

Replacement time: Oh 30m
Replacement time: Oh 30m

Replacement time: Oh 15m

Replacement time: Oh 15m
Replacement time: Oh 15m

01/06/2018
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CRD.06.913.0 - Hydraulic System (Services)

C6.60 Hi-Tip (Gasoline)

“CORMIDI

o,

S
I

CRD.06.013.0



Purch. Pos.
| 27
® 28
w 29
® 30
|~ 31

“CORMIDI

Code
C1460.01.01
C1460.02.01
C1193
C3020.43.00
C2091.01.00

Q.ty  Description
Hydraulic Hose
Hydraulic Hose
Banjo bolt

Spacer
Flange Hex Head Cap Screw

I S ST =Y

C6.60 Hi-Tip (Gasoline)
CRD.06.913.0 - Hydraulic System (Services)

Specifications Notes
Eye 1/4" - F90° 1/8"

Eye 1/4" - F90° 1/8"

BF 1/4"

M8x16

01/06/2018
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CRD.06.914.0 - Hydraulic System (Tank)

C6.60 Hi-Tip (Gasoline)

“CORMIDI

CRD.06.014.0



Purch. Pos. Code

w 1 C1097.00.03
w la C1097.00.04
W 2 C1127.39.04
® 3 C1650.01.07
® 4 C0020.16.03
w 5 C0020.06.06
® 6 C1155

w 7 C2020

w 8 C1130.11.00
®w 9 C2092

® 10 C0020.15.04
< 11 C0008.00.13
= 12 C0008.00.14
W 13 C0008.00.12
w 14 C2064

< 15 C1400.01.00
W 16 C1127.31.03
= 17 C1650.01.06
< 18 C1650.01.17
W 19 C3050.02.00

“CORMIDI

Quty

R R R R NP R P R R RN R R

[N
oo

I = = ¥

Description
Vented Dipstick
Vented Dipstick
Clamp

Filter @132
Female Stud Coupling
Bonded Sesl
Bonded Seal
Self-locking nut
Rubber hose
Flange nut
Nipple

Support

Tank 3-1

Cap Tank
Flange Hex Head Cap Screw
Pipe Clamp
Rubber Clamp
Filter
Connection L
Gasket

C6.60 Hi-Tip (Gasoline)
CRD.06.914.0 - Hydraulic System (Tank)

Specifications
C6.60 RI
C6.60 Hi-Tip
@20-32
114"

3/4" L=50
3/4"

v2'

M6

@25-35

M8

v2"

S60

M6x20

25
2"

Notes

Replacement time: Oh 30m

01/06/2018
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“WLORMIDJ crp.069350- Electric System (Gasoline) 0110815018

Validity: to 03/10/2016

CRD.06.035.0




Purch. Pos. Code

| 1 C3070.16.00
® 2 C3070.16.11
w 3 C1121.02.00
- 4 C6070.25.00
| 5 C1127.80.02
® 6 C1143.02.00
w 7 C1127.44.02
W 8b C3020.24.05
- 8a C3020.24.04
W 9 C2034.01.00
- 11 C0190.52.03
w® 10 C6070.01.00
® 12 C2030.01.00
® 13 C6070.01.01
w 14 C1197.02.00
® 15 C3070.11.00
® 16 C1198.01.00
W 17 C1196.02.00
- 18 C2064

w 19 C4210.01.01
® 20 C4070.05.00
w 21 C1127.48.02
® 22 C3070.16.12
® 23 C3020.25.00

Quty

R R R R R U R R R R R WL, NOORRRENRRBR R PR

Description

Electrical wiring cpt
Electrical wiring Honda
Buzzer

DC OUT socket
Hour-Counter

Rivet

Horn-Button

Electric Fan

Electric Fan

Self-drilling Screw

Hexagon Socket Button Head Cap Screw
Battery Cut-Off Switch
Flange nut

Cable Battery Cut-Off Switch
Ground Cable

Battery

I solation pad

Battery Cable

Flange Hex Head Cap Screw
Bracket

Sensor

Horn

Ignition Switch w/Key
Sensor

C6.60 Hi-Tip (Gasoline)

“CORMIDI cro.069350- Electric System (Gasoline)

Validity: to 03/10/2016

Specifications

a4

F17-12C003-1SWPC
F17-12C003-1B WPC
M4x19
M6x16

M6

M6x20

12v
Honda
3/8"

Notes

Replacement time: Oh 15m

Replacement time: 1h 00m

Replacement time: Oh 15m

Replacement time: Oh 30m

Replacement time: Oh 10m
Replacement time: Oh 10m
Replacement time: Oh 30m
Tempo di sostituzione: 20m

01/06/2018
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C6.60 Hi-Tip (Gasoline) Page 46/ 54

“WLORMIDJ crp.06935.1- Electric System (Gasoline) Sy

Validity: from 03/10/2016

CRD.06.035.1




Purch. Pos. Code

w 1 C3070.16.00
=4 2 C3070.16.13
w 3 C1121.02.00
- 4 C6070.25.00
=4 5) C1127.80.02
=4 6 C1143.02.00
® 7 C1127.44.02
®w 8b C3020.24.05
w 8a C3020.24.04
®w 9 C2034.01.00
w 11 C0190.52.03
w 10 C6070.01.00
w 12 C2030.01.00
®w 13 C6070.01.01
w 14 C1197.02.00
w 15 C3070.11.00
W 16 C1198.01.00
w 17 C1196.02.00
- 18 C2064

w 19 C4210.01.01
®w 20 C4070.05.00
® 21 C1127.48.02
w 22 C4270.02.04
W 23 C3020.25.00
w 24 C4200.12.01
w 25 C4270.02.02

Quty

R R R R R R P 0O R R R R P ®O®RFPRNOOR R RERNRRR R R

Description

Electrical wiring cpt
Electrical wiring Honda
Buzzer

DC OUT socket
Hour-Counter

Rivet

Horn-Button

Electric Fan

Electric Fan

Self-drilling Screw

Hexagon Socket Button Head Cap Screw
Battery Cut-Off Switch
Flange nut

Cable Battery Cut-Off Switch
Ground Cable

Battery

I solation pad

Battery Cable

Flange Hex Head Cap Screw
Bracket

Sensor

Horn

Ignition Switch w/Key
Sensor

Relais support

Relays Group

C6.60 Hi-Tip (Gasoline)

1 o RM I D I CRD.06.935.1 - Electric System (Gasoline)

Validity: from 03/10/2016

Specifications

a4

F17-12C003-1SWPC
F17-12C003-1B WPC
M4x19
M6x16

M6

M6x20

12v
Honda
3/8"

Notes

Replacement time: Oh 15m

Replacement time: 1h 00m

Replacement time: Oh 15m

Replacement time: Oh 30m

Replacement time: Oh 10m
Replacement time: Oh 10m
Replacement time: Oh 30m
Tempo di sostituzione: 20m

01/06/2018
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“WLORMIDJ crp.06935.2- Electric System (Gasoline) Sy

Validity: to 04/10/2016

CRD.06.035.1




Purch. Pos. Code

w 1 C3070.16.00
=4 2 C3070.16.13
w 3 C1121.02.00
- 4 C6070.25.00
=4 5) C1127.80.02
=4 6 C1143.02.00
® 7 C1127.44.02
®w 8b C3020.24.05
w 8a C3020.24.04
W 9 C2034.01.00
w 11 C0190.52.03
w 10 C6070.01.00
w 12 C2030.01.00
®w 13 C6070.01.01
w 14 C1197.02.00
w 15 C3070.11.00
W 16 C1198.01.00
w 17 C1196.02.00
w 18 C2064

w 19 C4210.01.00
®w 20 C4070.05.00
w 21 C1127.48.02
w 22 C4270.02.04
W 23 C3020.25.00
w 24 C4200.12.01
w 25 C4270.02.02
W 26 C0190.02.02
- 27 C0189.01.02

Quty

N R R R R R R R R 0O R R R R R DNRENOD®RE R ERERNRRPRE R R

Description

Electrical wiring cpt
Electrical wiring Honda
Buzzer

DC OUT socket
Hour-Counter

Rivet

Horn-Button

Electric Fan

Electric Fan

Self-drilling Screw

Hexagon Socket Button Head Cap Screw
Battery Cut-Off Switch
Flange nut

Cable Battery Cut-Off Switch
Ground Cable

Battery

I solation pad

Battery Cable

Flange Hex Head Cap Screw
Support

Sensor

Horn

Ignition Switch w/Key
Sensor

Relais support

Relays Group

Hexagon Socket Head Cap Screw
Hexagonal blind rivet nut

C6.60 Hi-Tip (Gasoline)

“CLCORMID cro.o69352- Electric System (Gasoline)

Validity: to 04/10/2016

Specifications

@4

F17-12C003-1SWPC
F17-12C003-1B WPC
M4x19
M6x16

M6

M6x20

12v
Honda
3/8"

M6x12
M6

Notes

Replacement time: Oh 15m

Replacement time: 1h 00m

Replacement time: Oh 15m

Replacement time: Oh 30m

Replacement time: Oh 10m
Replacement time: Oh 10m
Replacement time: Oh 30m
Tempo di sostituzione: 20m

01/06/2018
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Code

C0008.00.12
C0008.00.13
C0008.00.14
C0020.01.02
C0020.01.03

C0020.01.06
C0020.05.03
C0020.06.02
C0020.06.04
C0020.06.06

C0020.07.03

C0020.07.04
C0020.15.04
C0020.16.03
C0020.49.04
C0060.02.00
C0189.01.02

C0190.02.02
C0190.12.03
C0190.22.02
C0190.52.03

C0191.01.52
C0191.01.53
C0280.00.04

Parts Table

CRD.06.914.0
CRD.06.914.0
CRD.06.914.0
CRD.06.913.0
CRD.06.913.0
CRD.06.931.0
CRD.06.931.0
CRD.06.931.0
CRD.06.931.0
CRD.06.913.0
CRD.06.931.0
CRD.06.914.0
CRD.06.931.0
CRD.06.913.0
CRD.06.931.0
CRD.06.931.0
CRD.06.914.0
CRD.06.914.0
CRD.06.913.0
CRD.06.903.0
CRD.06.925.1
CRD.06.935.2
CRD.06.935.2
CRD.06.921.4
CRD.06.925.1
CRD.06.935.0
CRD.06.935.1
CRD.06.935.2
CRD.06.925.1
CRD.06.924.0
CRD.06.902.1

Pos.

13
11
12

12

17

16
10

11

27
26
27

11
11
11

22
14

C6.60 Hi-Tip (Gasoline)

't o RM I D I Componentsindex

-I>OOI—\I\)I\JI\.)O)-bI—‘NHI—‘#I—‘I—‘HCD#I—\I—\I\)CDGI—\I—‘MLI\)HHHQ
<

Code
C1015.00.01
C1016.01.00
C1023

C1035.00.02
C1035.03.04
C1036
C1036.01.00
C1036.03.00
C1036.05.03
C1046
C1047

C1052.00.03
C1053
C1053.10.02
C1068

C1074.00.04.KG
C1074.00.06.KG

C1074.00.14
C1074.00.16
C1092.13.06
C1092.13.16
C1092.16.04
C1094.20.10
C1094.50.01
C1097.00.03
C1097.00.04
C1109.00.10

Parts Table

CRD.06.910.0
CRD.06.910.0
CRD.06.906.0
CRD.06.906.1
CRD.06.907.2
CRD.06.907.2
CRD.06.907.2
CRD.06.907.2
CRD.06.907.2
CRD.06.907.2
CRD.06.907.2
CRD.06.907.2
CRD.06.909.0
CRD.06.921.4
CRD.06.921.4
CRD.06.913.0
CRD.06.913.0
CRD.06.907.2
CRD.06.906.0
CRD.06.906.1
CRD.06.906.0
CRD.06.906.1
CRD.06.903.0
CRD.06.903.0
CRD.06.925.0
CRD.06.924.0
CRD.06.903.0
CRD.06.914.0
CRD.06.914.0
CRD.06.925.0
CRD.06.925.1

Pos.
19
16

N

17
11

16
la
12
14
15
22
14
21
20

1CKG
1CKG

8a
13
10

= b

oooom.—xp._\,d’g
<

=
> N o5

Code
C1118.10.00

C1119

C1120.00.02
C1121.02.00

C1126.10.00
C1127.31.03
C1127.39.04

C1127.44.02

C1127.48.02

C1127.80.02

C1130.09.00
C1130.11.00
C1135

C1143.02.00

C1155
C1155.00.04
C1184
C1189.06.02

Parts Table

CRD.06.925.0
CRD.06.925.1
CRD.06.925.0
CRD.06.925.1
CRD.06.913.0
CRD.06.935.0
CRD.06.935.1
CRD.06.935.2
CRD.06.931.0
CRD.06.914.0
CRD.06.914.0
CRD.06.931.0
CRD.06.935.0
CRD.06.935.1
CRD.06.935.2
CRD.06.935.0
CRD.06.935.1
CRD.06.935.2
CRD.06.935.0
CRD.06.935.1
CRD.06.935.2
CRD.06.931.0
CRD.06.914.0
CRD.06.907.2
CRD.06.935.0
CRD.06.935.1
CRD.06.935.2
CRD.06.914.0
CRD.06.913.0
CRD.06.921.4
CRD.06.913.0
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24
24
20
20
18

11
16

10

21
21
21
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Code
C1189.06.04
C1189.06.06
C1189.06.07
C1193
C1196.02.00

C1197.02.00

C1198

C1198.01.00

C1199
C1207.02.01
C1221

C1232
C1254.00.03

C1259.01.00

C1304.01.02
C1304.01.11
C1304.01.12
C1400.01.00

“CORMIDI

Parts Table

CRD.06.913.0
CRD.06.913.0
CRD.06.913.0
CRD.06.913.0
CRD.06.935.0
CRD.06.935.1
CRD.06.935.2
CRD.06.935.0
CRD.06.935.1
CRD.06.935.2
CRD.06.910.0
CRD.06.910.1
CRD.06.910.2
CRD.06.935.0
CRD.06.935.1
CRD.06.935.2
CRD.06.924.0
CRD.06.910.2
CRD.06.910.0
CRD.06.910.1
CRD.06.910.2
CRD.06.913.0
CRD.06.925.0
CRD.06.925.1
CRD.06.910.0
CRD.06.910.1
CRD.06.910.2
CRD.06.907.2
CRD.06.907.2
CRD.06.907.2
CRD.06.913.0

Pos.

23
22
19
29
17
17
17
14
14
14

16
16
16
20
24

Qity

WO NNNRRPRREREDIEMNNDNNENERRRWWWIERRERRRERNNIRLPRE

C6.60 Hi-Tip (Gasoline)
Componentsindex

Code

C1460.01.01
C1460.02.01
C1468.01.03
C1468.01.04
C1468.01.07
C1468.01.09
C1650.01.06
C1650.01.07
C1650.01.17
C2000

C2000.01.01
C2001

C2002
C2003

C2003.01.00
C2004

Parts Table

CRD.06.914.0
CRD.06.913.0
CRD.06.913.0
CRD.06.913.0
CRD.06.913.0
CRD.06.913.0
CRD.06.913.0
CRD.06.914.0
CRD.06.914.0
CRD.06.914.0
CRD.06.903.0
CRD.06.910.0
CRD.06.910.1
CRD.06.910.2
CRD.06.924.0
CRD.06.925.0
CRD.06.925.1
CRD.06.921.4
CRD.06.913.0
CRD.06.921.4
CRD.06.924.0
CRD.06.925.0
CRD.06.925.1
CRD.06.902.1
CRD.06.906.0
CRD.06.906.1
CRD.06.909.0
CRD.06.921.4
CRD.06.909.0
CRD.06.907.2
CRD.06.909.0

Pos.
15
27
28

10

17

18

23

23

23

22

22

28

16

17

16
16

17

25
10

O
Z

N R o oo AN SrPrErARPRPPRPPRPEBERPPPRPRPRPRPLPPRPPEPRERN

28

Code
C2004.00.01
C2012.00.02

C2012.00.10

C2015

C2015.01.00

C2015.02.00

C2019
C2020

C2021

C2022
C2023

C2025
C2025.00.01
C2027
C2028.01.00
C2030

Parts Table

CRD.06.909.0
CRD.06.906.0
CRD.06.906.1
CRD.06.902.1
CRD.06.910.0
CRD.06.910.1
CRD.06.910.2
CRD.06.925.0
CRD.06.925.1
CRD.06.925.0
CRD.06.925.1
CRD.06.921.4
CRD.06.909.0
CRD.06.910.0
CRD.06.910.1
CRD.06.910.2
CRD.06.914.0
CRD.06.924.0
CRD.06.925.0
CRD.06.925.1
CRD.06.902.1
CRD.06.906.0
CRD.06.906.1
CRD.06.921.4
CRD.06.907.2
CRD.06.909.0
CRD.06.907.2
CRD.06.909.0
CRD.06.910.0
CRD.06.910.1
CRD.06.910.2

Pos.
29
10
10

22
22
22
19
19
23
23

14
24
19
19

w
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Code
C2030.01.00

C2031
C2034.01.00

C2038

C2040.01.00
C2041
C2041.01.00

C2046
Cc2047
C2049
C2050.00.01
C2050.01.00
C2052.01.00
C2052.03.00
C2054.01.00
C2060

Parts Table

CRD.06.902.1
CRD.06.910.0
CRD.06.910.1
CRD.06.910.2
CRD.06.921.4
CRD.06.924.0
CRD.06.925.0
CRD.06.925.1
CRD.06.935.0
CRD.06.935.1
CRD.06.935.2
CRD.06.913.0
CRD.06.935.0
CRD.06.935.1
CRD.06.935.2
CRD.06.906.0
CRD.06.906.1
CRD.06.909.0
CRD.06.909.0
CRD.06.910.0
CRD.06.910.1
CRD.06.910.2
CRD.06.925.0
CRD.06.921.4
CRD.06.909.0
CRD.06.902.1
CRD.06.909.0
CRD.06.902.1
CRD.06.921.4
CRD.06.902.1
CRD.06.906.0

Pos.

18
18
18
29
16

C6.60 Hi-Tip (Gasoline)

't o RM I D I Componentsindex

-l>-b-b-bLCD-bI\JI\)I—\HI—\I\JI—\mmoooooombmwlljSBm_bhthg
<

Code

C2063.11.02

C2063.11.04
C2064

C2071.00.01
C2071.00.02
C2073
C2073.01.00
C2075

C2082

C2085

Cc2087

C2088

Parts Table

CRD.06.906.1
CRD.06.903.0
CRD.06.924.0
CRD.06.924.0
CRD.06.902.1
CRD.06.903.0
CRD.06.910.0
CRD.06.910.1
CRD.06.910.2
CRD.06.914.0
CRD.06.921.4
CRD.06.925.0
CRD.06.925.1
CRD.06.935.0
CRD.06.935.1
CRD.06.935.2
CRD.06.907.2
CRD.06.907.2
CRD.06.921.4
CRD.06.909.0
CRD.06.910.0
CRD.06.910.1
CRD.06.910.2
CRD.06.921.4
CRD.06.925.0
CRD.06.925.1
CRD.06.909.0
CRD.06.921.4
CRD.06.902.1
CRD.06.924.0
CRD.06.906.0

Pos.

[e2 I ]

19

17
17
17
14
11
26
26
18
18
18
18
13

20
21
21
21
10

18

11
11

Qty

10
11

10
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Code

C2088.01.00

C2091

C2091.01.00

C2092

C3000.09.06

C3000.17.12
C3000.17.13
C3000.17.14
C3000.17.15
C3000.19.10
C3000.25.00
C3000.25.01
C3000.26.00
C3000.27.00
C3000.27.01
C3000.27.04
C3000.27.05
C3000.28.02
C3000.28.10
C3000.28.11
C3000.28.12
C3000.28.61

Parts Table

CRD.06.906.1
CRD.06.925.0
CRD.06.925.1
CRD.06.909.0
CRD.06.913.0
CRD.06.913.0
CRD.06.921.4
CRD.06.910.0
CRD.06.910.1
CRD.06.910.2
CRD.06.914.0
CRD.06.921.4
CRD.06.925.0
CRD.06.925.1
CRD.06.921.4
CRD.06.921.4
CRD.06.921.4
CRD.06.921.4
CRD.06.921.4
CRD.06.921.4
CRD.06.921.4
CRD.06.902.1
CRD.06.921.4
CRD.06.921.4
CRD.06.921.4
CRD.06.921.4
CRD.06.924.0
CRD.06.924.0
CRD.06.925.1
CRD.06.925.1
CRD.06.925.1
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Code

C3000.28.62
C3000.29.01
C3000.29.02
C3000.29.03
C3000.29.04
C3010.04.02
C3010.12.05
C3010.20.03

C3020.01.05

C3020.01.05.KG

C3020.02.03

C3020.02.03.KG

C3020.02.13
C3020.06.01
C3020.07.01
C3020.10.01
C3020.10.02
C3020.10.03
C3020.13.04
C3020.24.04

C3020.24.05

C3020.25.00

C3020.43.00
C3030.02.04

“CORMIDI

Parts Table

CRD.06.925.1
CRD.06.924.0
CRD.06.924.0
CRD.06.924.0
CRD.06.924.0
CRD.06.921.4
CRD.06.924.0
CRD.06.910.1
CRD.06.910.2
CRD.06.913.0
CRD.06.913.0
CRD.06.913.0
CRD.06.913.0
CRD.06.913.0
CRD.06.931.0
CRD.06.931.0
CRD.06.931.0
CRD.06.931.0
CRD.06.931.0
CRD.06.931.0
CRD.06.935.0
CRD.06.935.1
CRD.06.935.2
CRD.06.935.0
CRD.06.935.1
CRD.06.935.2
CRD.06.935.0
CRD.06.935.1
CRD.06.935.2
CRD.06.913.0
CRD.06.909.0

Pos.
28a
12
15
18
23
12
17
16
16
26
CKG
25
CKG
25

13

14

8a
8a
8a
8b
8b
8b
23
23
23
30
23
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C6.60 Hi-Tip (Gasoline)
Componentsindex

Code

C3030.03.07
C3030.04.05
C3030.05.05
C3030.06.04
C3030.07.04
C3030.17.00
C3030.17.03
C3030.19.02
C3030.19.03
C3030.19.04
C3030.20.03
C3030.21.00
C3030.22.01
C3030.25.02
C3030.26.00
C3030.27.04
C3030.28.00
C3030.40.01
C3030.40.03
C3030.41.00
C3030.41.01
C3030.41.02
C3040.02.02
C3040.04.02
C3040.05.00
C3040.07.00

C3040.07.01

C3040.07.11

Parts Table

CRD.06.909.0
CRD.06.909.0
CRD.06.909.0
CRD.06.909.0
CRD.06.909.0
CRD.06.909.0
CRD.06.909.0
CRD.06.921.4
CRD.06.921.4
CRD.06.921.4
CRD.06.909.0
CRD.06.909.0
CRD.06.909.0
CRD.06.909.0
CRD.06.921.4
CRD.06.909.0
CRD.06.909.0
CRD.06.921.4
CRD.06.921.4
CRD.06.921.4
CRD.06.921.4
CRD.06.921.4
CRD.06.902.1
CRD.06.902.1
CRD.06.907.2
CRD.06.910.0
CRD.06.910.1
CRD.06.910.2
CRD.06.910.0
CRD.06.910.1
CRD.06.910.2

Pos.

16

28

10

la

1b

16a
16b
16¢
27

22

26

33

12

19

1b

la

19
20a
20

15
12
12
12
11
11
11

Qity
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Code
C3040.09.00

C3040.10.00

C3040.11.00

C3040.12.00

C3040.12.01

C3040.12.02

C3040.13.02

C3040.13.04

C3040.13.06

C3040.13.08

C3050.02.00
C3060.00.01
C3060.01.00
C3060.02.00

Parts Table

CRD.06.906.0
CRD.06.906.1
CRD.06.906.0
CRD.06.906.1
CRD.06.906.0
CRD.06.906.1
CRD.06.910.0
CRD.06.910.1
CRD.06.910.2
CRD.06.910.0
CRD.06.910.1
CRD.06.910.2
CRD.06.910.0
CRD.06.910.1
CRD.06.910.2
CRD.06.910.0
CRD.06.910.1
CRD.06.910.2
CRD.06.910.0
CRD.06.910.1
CRD.06.910.2
CRD.06.910.0
CRD.06.910.1
CRD.06.910.2
CRD.06.910.0
CRD.06.910.1
CRD.06.910.2
CRD.06.914.0
CRD.06.924.0
CRD.06.924.0
CRD.06.924.0

Pos.

© © oo o N N
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C6.60 Hi-Tip (Gasoline)

‘t o RM I D I Componentsindex
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Code

C3060.03.02
C3060.03.03
C3060.03.04
C3060.04.00

C3060.04.01
C3060.05.00
C3060.06.00

C3060.08.06
C3060.08.10
C3060.08.11
C3060.08.20
C3070.10.02
C3070.11.00

C3070.16.00

C3070.16.11
C3070.16.12
C3070.16.13

C3090.14.00
C3090.14.01
C3090.14.10
C3090.14.11
C3091.01.00

Parts Table

CRD.06.903.0
CRD.06.903.0
CRD.06.903.0
CRD.06.910.0
CRD.06.910.1
CRD.06.910.2
CRD.06.913.0
CRD.06.924.0
CRD.06.910.0
CRD.06.910.1
CRD.06.910.2
CRD.06.924.0
CRD.06.924.0
CRD.06.924.0
CRD.06.924.0
CRD.06.921.4
CRD.06.935.0
CRD.06.935.1
CRD.06.935.2
CRD.06.935.0
CRD.06.935.1
CRD.06.935.2
CRD.06.935.0
CRD.06.935.0
CRD.06.935.1
CRD.06.935.2
CRD.06.903.0
CRD.06.903.0
CRD.06.903.0
CRD.06.903.0
CRD.06.909.0

Pos.

13
13
13
17

15
15
15

21
13
15
15
15

22

2a

3a

l—\I—\I—\HI—\l—\I—‘I—‘I—‘I—‘HI—‘}—‘I—\I—\HI—\HI—\I\JI—‘I—\HI—\I\)I—\I—\HI—\HI—\’g
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Code
C3120.04.00

C3210.26.05

C3220.02.00

C4070.05.00

C4200.12.01

C4210.01.00
C4210.01.01

C4270.02.02

C4270.02.04

C6070.01.00

C6070.01.01

C6070.25.00

C7081.03.02

Parts Table

CRD.06.925.0
CRD.06.925.1
CRD.06.925.0
CRD.06.913.0
CRD.06.935.0
CRD.06.935.1
CRD.06.935.2
CRD.06.935.1
CRD.06.935.2
CRD.06.935.2
CRD.06.935.0
CRD.06.935.1
CRD.06.935.1
CRD.06.935.2
CRD.06.935.1
CRD.06.935.2
CRD.06.935.0
CRD.06.935.1
CRD.06.935.2
CRD.06.935.0
CRD.06.935.1
CRD.06.935.2
CRD.06.935.0
CRD.06.935.1
CRD.06.935.2
CRD.06.902.1

Pos.
21
21
27
14
20
20
20
24
24
19
19
19
25
25
22
22
10
10
10
13
13
13
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